
Cobden Drinking Water System 
Waterworks # 220001218 

System Category – Large Municipal Residential 

Annual Water Report

Prepared For: The Township of Whitewater Region

Reporting Period of January 1th – December 31st 2021 
March 17th, 2022 

Revision: 1 

Operating Authority: 

This report has been prepared to satisfy the annual reporting requirements in O.Reg 170/03 Section 11 
and Schedule 22 



Ontario Clean Water Agency – Cobden Drinking Water System – 2021 Annual Report 
 

Table of Contents 
Report Availability ............................................................................................................. 1 

Compliance Report Card .................................................................................................... 1 

System Process Description................................................................................................ 1 

Raw Source ........................................................................................................................................... 1 

Treatment ............................................................................................................................................. 1 

Distribution ........................................................................................................................................... 2 

Treatment Chemicals used during the reporting year: .................................................................................... 2 

Summary of Non-Compliance ............................................................................................. 3 

Adverse Water Quality Incidents .......................................................................................................... 3 

Non-Compliance ................................................................................................................................... 3 

Non-Compliance Identified in a Ministry Inspection: ........................................................................... 3 

Flows ................................................................................................................................. 4 

Raw Water Flows .................................................................................................................................. 4 

Total Monthly Flows ......................................................................................................................................... 4 

Treated Water Flows ............................................................................................................................ 5 

Monthly Rated Flows ....................................................................................................................................... 5 

Annual Total Flow Comparison ........................................................................................................................ 5 

Regulatory Sample Results Summary ................................................................................. 6 

Microbiological Testing ......................................................................................................................... 6 

Operational Testing .............................................................................................................................. 6 

Inorganic Parameters ........................................................................................................................... 6 

Schedule 15 Sampling: ..................................................................................................................................... 7 

Organic Parameters .............................................................................................................................. 7 

Additional Legislated Samples .............................................................................................................. 9 

Major Maintenance Summary .......................................................................................... 10 

Distribution Maintenance ................................................................................................................... 10 

WTRS Data and Submission Confirmation .......................................................................... A 
 



Ontario Clean Water Agency – Cobden Drinking Water System – 2021 Annual Report 
Rev. 1 Issued: 17-Mar-2022 P a g e  | 1 
  

Report Availability 

The annual report will be available to residents at the Township of Whitewater Region’s Municipal Office 
and copies provided free of charge if requested.  The Township of Whitewater Region’s Municipal Office 
is located at, 44 Main Street, Cobden, Ontario.   
 
There are no additional drinking water systems that receive water from this facility. 

Compliance Report Card 

Compliance Event # of Events 

Ministry of Environment Inspections 1 MECP Inspection on August 17th 2021 
100% Rating 

Ministry of Labour Inspections 0 

QEMS External Audit 1 Audit completed on February 17th 2021 by SAI Global. No 
major or minor non-conformances were identified. 

AWQI’s/BWA 2/0 

Non-Compliance 2 

Community Complaints 27 

Spills 0 

Watermain Breaks 1 

System Process Description 

Raw Source 
The Cobden water treatment plant receives raw water from Muskrat Lake and is considered a 
conventional surface water treatment plant. The intake for the water treatment plant consists of a 300 
mm diameter pipe located approximately 12.2 m below the water surface, and is equipped with 
polyethylene lines for zebra mussel control and raw water sampling. Water flows by gravity from the 
intake structure and enters two interconnected intake wet wells with a total volume of 70 m3.  Two 
vertical turbine low lift pumps, each rated at 16.6 L/s at a total dynamic head (TDH) of 10 m, convey 
water into the treatment system. A flow meter is installed on the low lift discharge header to allow 
accurate monitoring of water takings. 

Treatment 
The Cobden water treatment plant consists of an Ecodyne Package Plant and Corix Treatment Unit, 
which both consist of a rapid mix zone, flocculation zone, sedimentation zone, and two-cell dual media 
filters. 



Ontario Clean Water Agency – Cobden Drinking Water System – 2021 Annual Report 
Rev. 1 Issued: 17-Mar-2022 P a g e  | 2 
  
Raw water is injected with the coagulant and coagulant aid, PAS-8 and polymer, and then mixed via an 
inline static mixer. Potassium permanganate is added seasonally at the raw water intake crib and/or at 
the raw water discharge header for zebra mussel and manganese control. Water then enters the one of 
two of the treatment tanks, travelling through a solids contact unit with a mixer for coagulation and 
flocculation. The solids are settled via tube settlers as water levels rise in the clarifier. Clarified water is 
collected in troughs and distributed to the two-cell dual media (sand/anthracite) gravity filters. A 
common underdrain collects filter effluent from both cells, and a continuous online turbidimeter 
monitors the filters effluent turbidity. 
 
Sodium hypochlorite is injected into the effluent piping that conveys filtered water into a dual-celled 
baffled clearwell with total volume of 187 m3 that provides sufficient contact time to meet primary 
disinfection. Water flows from the clearwell to two interconnected high lift pump wells. Two high lift 
pumps, direct water from the clearwell into the distribution system. Sodium hypochlorite is injected at 
the high lift header before travelling to the distribution system to maintain secondary disinfection. 
Treated flow leaving the clearwell is measured using a flow meter. 
 
Process wastewater is directed to a 100 m3 wastewater tank with a settling/equalization chamber and a 
supernatant chamber. The settling chamber discharges to the sanitary sewer. The supernatant chamber  
which discharges to the lake is no longer in use. Waste from floor drains is directed to a sump that 
discharges to a sanitary manhole. 

Distribution 
The Cobden Distribution System is a Class 1 Distribution System that serves a population of 
approximately 1000. The distribution system includes 9.2 km of watermains, 64 fire hydrants, and a 900 
m3 elevated water storage tank located at 44 Gould Street. Four dry wells are available on Simmons 
Drive, Ross Street, Main Street, Morrison Drive to facilitate distribution sampling and provide adequate 
chlorine residuals in the distributed water. 

Treatment Chemicals used during the reporting year: 

Chemical Name Use Supplier 

PAS-8 Coagulation & Flocculation Kemira  
Superfloc 492PWG Coagulant Aid (Polymer) Kemira  
Sodium Hypochlorite (12%) Disinfection Brenntag  
Potassium Permanganate 
(granular 97.5%) 

Zebra Mussel and 
Manganese Control Cariox via Brenntag  

 
 

 

 

 



Ontario Clean Water Agency – Cobden Drinking Water System – 2021 Annual Report 
Rev. 1 Issued: 17-Mar-2022 P a g e  | 3 
  
Summary of Non-Compliance 

Adverse Water Quality Incidents 

Date AWQI # Location Problem Details Legislation Corrective Action 
Taken 

05/07/21 154525 
Cobden 

Distribution 
System 

THM Running 
Annual Average 

(RAA) 
Exceedance 

RAA: 
103.5 ug/L 
RAA Limit:      
100 ug/L 

O. Reg 
170/03 

Schedule 
16 

Flush system to 
remove THMs 

and                  
re-sample 

21/08/21 155187 
Cobden 

Distribution 
System 

Multiple 
coloured water 

consumer 
complaints due 

excess 
Potassium 

Permanganate 
found in 

Distribution 
System  

Chlorine 
residuals 

taken did not 
indicate a 

bacteriological 
threat 

O. Reg 
170/03 

Schedule 
16 

Flush system to 
remove colour, 
collect samples 
for potassium 

and manganese 
analysis as per  

RCDHU  

Non-Compliance 

Legislation requirement(s) system failed 
to meet 

duration of the failure 
(i.e. date(s)) Corrective Action Status 

SDWA 
section 
31(1) 

The required Form 2 and 
the Director Notification 
Form were not sent to 

the Director as required 
during a coagulant trial. 

March 23rd 2021 and 
until June 1st  2021 

When the operating 
authority became aware 
of this requirement, the 
forms were completed 
and submitted to the 

Director. 

Complete 

O.Reg 
170/03 
Sch. 6 & 

Sch. 7 

The minimum, maximum 
and mean results of tests 
for free chlorine required 

to meet primary 
disinfection and filter 

turbidity were not 
recorded due to a 

communication outage 

October 13th 2021 at 
11:04:47 am until 

October 25th 2021 at 
7:58:08 am 

Repairs to monitoring 
equipment were 

completed. Staff received 
training on the 

continuous monitoring 
compliance analyzer SOP 

to ensure data was 
recorded at the 

appropriate intervals 

Complete 

Non-Compliance Identified in a Ministry Inspection: 

Legislation requirement(s) system failed 
to meet 

duration of the failure 
(i.e. date(s)) Corrective Action Status 

None to report. 

  



Ontario Clean Water Agency – Cobden Drinking Water System – 2021 Annual Report 
Rev. 1 Issued: 17-Mar-2022 P a g e  | 4 
  
Flows 

Raw Water Flows 
The Raw Water flows are regulated under the Permit to Take Water.  2021 Raw Flow Data was 
submitted to the Ministry electronically under permit # 0782-8W3HY8.  The confirmation and a copy of 
the data that was submitted are attached in Appendix A. 

Total Monthly Flows  

Max Allowable PTTW 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Max Allowable (m3/d) 1364 1364 1364 1364 1364 1364 1364 1364 1364 1364 1364 1364
Max Flow (m3/d) 581 607 602 621 762 903 862 1046 956 995 762 898
Avg (m3/d) 502 518 529 507 611 619 585 764 760 721 657 649

0

200

400

600

800

1000

1200

1400

1600



Ontario Clean Water Agency – Cobden Drinking Water System – 2021 Annual Report 
Rev. 1 Issued: 17-Mar-2022 P a g e  | 5 
  

Treated Water Flows 
The Treated Water flows are regulated under the Municipal Drinking Water Licence.   

Monthly Rated Flows 

Rated Capacity - MDWL